samonas. FCC RADIO TEST REPORT Report No. : FG522653B

FR1 n5/15MHz / DFT-s-OFDM / PI/2 BPSK / Full RB

Ref Level 3000 dBm  Offset 7,00 dB Mode Sweep saL Ref Level 3000 dBm  Offset 7,008 Made Sweep saL
Count 100/100 Count 100/100
D Sosiol EAL 1 AvgPur
Limit Cheel Phss SPURIOLS LINE-ABS_002
Line _SPURJOUS_LINE_ABS_od2 phss Line _SPURIOUS _LINE_ABS_0d2
b B
10 10 dBm
REVVENTEN PV NSy [ . TS B T TV (U
0 / s Gl SA floer o8 S S T
| | f
10 | 1 |
SPURIOUS_LINE J |
-20dBm: 1 1 f t 2o db T
y i | \
\
30 /‘! > 30 dBor T
~ \,
N ndl )
S P
S
&0 60 dBr T \‘-«,, |
S15.0MHz 3003 pix 2.4 Miia/ 6390tz || (G380 MiHe : FeTTS TS TN
2 Result Summa 2 Result Summa,
815,000 Mz 821.000 Mtz 100,000 kitz 822.97203 MHz -34.71 dBm -21.71 dB 830000 MHz 19,000 Mtz 00,000 kits 81542607 MHz 0,54 dBm 22545 dB
823.000 Mz 824,000 MHz 150,000 kH 823.99650 MHz -25.20 dBm -12.20 dB 849,000 MHz 850000 MHz 150.000 kiz 849,00849 MHz -36.05 dBm -23.05d8
524,000 MiH: 835,000 MHz 100,000 kHz 828,667 83 MHz 4.42 dBm -25.58 dB 250,000 M1t 200,000 it 100000 k1 $50.05495 MH2 30,03 dBm 270848
[ Pl
03:18:33 Au 03/21/2028 03:20:33 AM 03/21/202%

FR1 n5/ 15MHz / DFT-s-OFDM / QPSK / Full RB
Lowest Band Edge

Highest Band Edge

850.000 Mz 860.000 MHz

Ref Level 30,00 dBm  Offset 7.00 d8 Mode Sweep saL RefLevel 30.00dBm  Offset 7.00 dB Mode Sweep s6L
Count 100/100 Count 100/100
¥ SpuriousEmissons T
Limit Cheed PSS SPURIOUS,_UINE. ABS_0D.
Line _SPUR|QUS_LINE_ABS_0g2 PSS SPUROUS_LINE_ABS_0g2
0 0
i0 10 dBen
Y . B RN T R p B R et i O
| |
0 - \
-20dBm: - - . ; B \I
\ | 'l
30 ] | [-30 dBe 1 'y
i .
B e,
-~
&0 60 dBi } S
BISOMH: ) 3003 prs. A MHz/ 835.0 MHz || [ 334.0 MHz 3 3003 pts 6 MHz/  B60.0MHz
2 Result Summar P —

£15.000 MHz 823.000 MHz 100.000 kHz 822.88412 MHz -31.86 dBm -18.86 dB 834,000 MHz 849.000 MHz 100,000 kHz 845,246 25 MHz 3.73 dBm

823,000 MHz 824,000 MHz 150,000 kiz 823.92757 MHz -25.63 dBm -12.63 dB 349,000 Mz 250000 Mtz 190000 ks 315,024 48 MHz

824,000 MHz 839.000 MHz 100.000 kHz 826.21029 MHz 4.18 dBm -25.82 dB

-35.93 dBm dB
100.000 kHz 850,064 94 MHz. -40.22 dBm -27.22 dB

[T ] =

03:16:31 AM  03/21/2025

03:21:32 AM  03/21/2025

TEL : 886-3-327-3456 Page Number 1 A3-22 of 29
FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG522653B

FR1 n5/15MHz / DFT-s-OFDM / 16QAM / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 7,00 d8

ReflLevel 30,00 dBm  Ofset 7.00 dB s
Count 100/100
1 SpuriousEmis
Limit ChecY 2 SPURIOUS_UINE  ABS_002
Line _SPURJOUS_LINE_ABS_062 Line _SPUR{OUS_LINE_ABS_0q2
0 20
10 10 dBm
o | R ) 1) LY PP TP -t L
|
|
/
|
Jl bo e
|
30 l\ J]Ddl!
o "
P
[0l
£ 60 dBiny +
§15.0 MHz 3003 pts 834.0 MHz 850.0 MHz

2 Result Summay

815.000 MHz 823.000 MHz
823,000 MHz 824,000 MHz
824.000 MHz 839,000 MHz

100,000 kHz

150,000 ktz
100,000 kHz

03:17:25 AM  03/21/2025

2 Result Summa;

-27.45 dB
-23.77 dB
-27.08 dB

834.000 MHz 849.000 MHz
849.000 MHz 850.000 MHz
850.000 MHz 860.000 MHz

03:22:31 AM  03/21/2025

FR1 n5/15MHz / DFT-s-OFDM / 64QAM / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 30.00 dBm  Offsét 7.00 dB. Ref Level 30.00 dBm  Offset 7.00dB SGL
Count 100/100
1 Spurious Emissions 1 Av 1 Spurious Emissions 1 AvaPur
Limit Chee¥ PRSS SPURIOUS LINE ‘-‘\FS 00
Line _SPUR|OUS_LINE_ABS_od2 s SPURIOUS_LINE_ABS_0q2
20 20
10 10 dBm
! = L
| !
10 B B
SPURIOUS_LINE_ABS_002 |
-20 B r B
4 1
30 w,..""’ 130 dBm
A0 g8
-60 60 dBr- T
815.0 MHz. 3003 pes 834.0 MHz B60.0 MHz

2 Result Summar

815.000 MHz 823.000 MHz
823,000 MHz B24,000 MHz
824,000 MHz 839000 MHz

100,000 kHz

150,000 kit
100,000 kHz

03:18:28 AM  03/21/2025

2 Result Summa;

834.000 MHz 843.000 MHz

849.000 Mz 850,000 MHz
850.000 Mz 860.000 MHz

03:23:30 AM 03/21/2025

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FG522653B

FR1 n5/ 15MHz / DFT-s-OFDM / 256QAM / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 7,00 df

RefLevel 30.00dBm  Offset 7,00 4B

2 Result Summay

8 Mode Sweep saL Mode Sweep saL
Count 100/100 Count 100/100
1 Spuious i
Limit Chee¥ P SPURIOUS_UINE  ABS_002
Line _SPURJOUS_LINE_ABS_062 Line _SPURIOUS_LINE_ABS_0d2
0 20
10 10 dBm
o . = T = v R
[ " "] \
!
T T - !
| L] |
T b ]
| 4 | i
30 £ T 430 dBonr 'y
A L )
0 e
T e s LA R N,
~
£ 60 dBry P 1
§15.0 MHz 3003 pts 2.4 MHz/ £35.0 MMz || | 5340 Mz 003 pis T SOOI

2 Result Summa;

815000 Mz 823000 MHz 100,000 kHz 822 /9620 MHz -39.88 dBm -26.88 dB 834.000 MHz 819.000 MHz 100.000 kHz 844.99151 MHz 0.17 dBm -29.83 dB
823,000 Mitz 824,000 MHz 150000 ki 823.99151 MHz -31.06 dBm -18.06 db 849,000 MHz 850000 MHz 150,000 kite 849,18931 MHz -39.26 dBm 2626 dB
524,000 MiH: 835,000 MHz 100000 kiz 828.06843 MHz 0.46 dBm -29.54 dB 240000 i 200,000 it 100,000 e 950304 66 MH2 A0S B
[ ey .
03:19:20 MM 03/21/2025 03124131 me 0372142025
o 5 | |
Reflwel 000dBm Offset 70008  Mode Sweep saL Reflevel 3000d8m Offset 70008 Made Sweep saL
Count 100/100 Count 100/100
Limit Chee¥ PRSS SPURIOUS LINE ‘-’\FS 00.
Line _SPURJGUS_UINE_ABS_od2 Phss SPURJOUSLLINE_A8S. o2
20 20
10 10 dBm
0 4 - e e ] [ e s e e e
| i |
10 ] B .
SPURIOUS_LINE_ ABS 002 | RN |
20 dBm: i { podb T
L |
30 - ___,J 1| [-30 dBrr L\
e N ™.
~ [,
"
50 60 dBnv S
815.0 MHz. 3003 pes A4 MHz/ 839.0 MHz 834.0 MHz 3003 pts 6 MHz/ 860.0 MHz

2 Result Summar

03:14:32 AM  03/21/2025

815.000 MHz 823.000 MHz 100.000 kHz 822.908 039 MHz 31.51 dBm -18.51 dB
823.000 MHz 824,000 MHz 150.000 kHz 823.98751 MHz -25.44 dBm -12.44 dB
824,000 MHz £39.000 MHz. 100,000 kHz 824.502 00 MHz 1.39 dBm -28.61 dB

2 Result Summa;

834.000 MHz

£49,000 MHz
850.000 Mz

843.000 MHz
850.000 MHz
860.000 MHz

100.000 kHz
150.000 kHz
100.000 kHz

845,780 76 MHz
849.009 49 MHz
850.114 89 MHz.

1.02 dBm
-30.40 dBm
-37.16 dBm

03:25:34 AM 03/21/2025

Ready

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG522653B

FR1 n5/20MHz / DFT-s-OFDM / PI/2 BPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 7,00 d8

ReflLevel 30,00 dBm  Ofset 7.00 dB Mode Sweep sat

Mode Sweep SGL
Count 100/100 Count 100/100
1 Spuious i
Limit Chee¥ FRss SPURIOUS_UINE  ABS_002
Line _SPURJOUS_LINE_ABS_062 Line _SPURIOUS_LINE_ABS_0d2
0 20
10
. P e SvaR SN W - ~ N TN SR ot
] |
| \
10 i ! E
3l |
-20dBm : : : | 20.d8y
J \ I
i !
30 V/#” — 30 dBrr
o T oy
: T,
"~
N,
& 60 dBr el
§15.0 MHz 3003 pts 2.8 MHz/ $44.0 WHz || [529.0 Mz 003 pis ERLT) SOOI

2 Result Summay

2 Result Summa;

815,000 MHs 823,000 MHz 100,000 ki 822.9900 MHz 32.28 dBm 19,28 6B 29000 Meie 245,008 Mets 00000 £Hs 18 T I 3Tt 06018
823,000 Mitz 824.000 MHz 200,000 kiz 823.99550 MHz 25.32 dBm 123248 849,000 Mtz 850000 Mtz 200000 ke 849201 30 MHz -29.34 dBm 1634 dB
Zo00 Mne £44000 Wiz 100,000 ke 828.22577 MHz 3.0 4B 264008 850.000 Mz 860.000 Mz 100.000 iz 85043457 MHz -34.19 dBm 211948
werr ey N
03:33:46 AM  03/21/2025 03:38:48 AN 03/21/2025
e - B [ ] [ |
Ref Level 3000 dBm  Offset 7.00 d8. Mode Sweep oL RefLevel 30.00d8m  Offset 7,00 dB Made Sweep s6L
Count 100/100 Count 100/100
Limit Chee¥ PRSS SPURIOUS LINE ‘-’\FS 00.
Line _SPUR|OUS_LINE_ABS_od2 PASS SPURIOUS_LINE_ABS_0q2
20 20
10 10 dBm
0 oL - L e B
| |
10 | }
SPURIOUS_UNE ABS._ 002 [ | |
- 4+ 4+ L B
20 dBm- T+ l‘ ;
et \ /
30 = 30 dBr =
W/——‘MV"’“'\JW AL .
-40 -
A
\
& 60 dbm: \\_
815.0 MHz. 3003 pes 9 MHz/ 844.0 MHz 829.0 MHz 3003 pts .1 MHz/ B60.0 MHz

2 Result Summar

215,000 MHz 823000 MHz 100,000 kHz 822.62038 MHz -31.34 dBm -18.34 dB
823,000 MHz B24.000 MHz 200,000 kHz 823.98851 MHz -24.79 dBm -11.79 dB
824,000 MHz 544,000 MHz 100,000 kHz 828.16583 MHz 253 dBm

-27.47 dB

03:34:45 AM  03/21/2025

2 Result Summa;

829.58941 MHz
849.246 25 MHz
850.134 87 MHz.

2.26 dBm
-28.78 dBm
-34.74 dBm

-21.74.d8
-15.78 dB
-21.74 dB

829.000 MHz

843.000 MHz
850.000 MHz
860.000 MHz

100.000 kHz
200,000 kHz
100.000 kHz

£49,000 MHz
850.000 Mz

Ready

03:39:47 AM 03/21/2025

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A3-25 of 29




SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FG522653B

FR1 n5/20MHz / DFT-s-OFDM / 16QAM / Full RB

Lowest Band Edge

Highest Band Edge

2 Result Summay

03:35:45 AM 03/21/2025

B15.000 MHz 823.000 MHz 100.000 kHz 822.724 28 MHz -34.04 dBm -21.04 dB
823,000 MHz 824,000 MHz 200,000 kHz 823.98152 MHz -21.56 dBm -14.56 dB
824.000 MHz 844,000 MHz_ 100.000 kHz 826.92707 MHz 1.81 dBm -28.19 dB

Ref Level 3000 dBm  Offset 7.00 48 Mode Sweep saL RefLevel 30,00 dim  Offset 70048 Mode Sweep saL
Count 100/100 Count 100/100
3 Spuraws
Limit Chec FRss SPURIOUS_UINE  ABS_002
Line _SPURJOUS_LINE_ABS_062 Line _SPURIOUS_LINE_ABS_0d2
0 20
10 10 dBm
¢ T = e [T R S VS SN —
¥ = ] v 17 T
¥ | .f
002 |
° 1
| 1
14 \ | i
30 - *30 dBrm- i
e - o
& 60 dBr
§15.0 MHz 3003 pts 2.8 MHz/ $44.0 WHz || [529.0 Mz 003 pis ERLT) SOOI

2 Result Summa;

829.000 MHz

849.000 MHz
850.000 MHz

849.000 MHz
850.000 MHz
860.000 MHz

100.000 kHz
200,000 kHz
100.000 kHz

84539361 MHz
849.22328 MHz
850.374 63 MHz

1.61 dBm
-32.49 dBm
-37.56 dBm

03:40:45 AN 03/21/2025

Readly

FR1 n5/20MHz / DFT-s-OFDM / 64QAM / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 30.00 dBm Offset 7.00 d8

Mode Sweep

SGL
Count 100/100

1 Spurious Emissions 1 Aw

Ref Level 30.00dBm  Offset 7,00 dB

Made Sweep

1 Spurious Emissions 1 AvgPuir

s6L

Count 100/100

Limit Chee¥ PRSS SPURIOUS _UINE: ABS_00;
Line _SPURJOUS_UINE_ABS_0g2 Phss SPURIOUS_LINE_ABS_042
20 20
10 10 dbm
o - v VT e P e 0B e
| | |
|
10 T T -
SPURIOUS_LINE, ABS 002 | | |
20 dBm: .‘ T 20 db
{ y /
30 ) - 30 dB
pstt \r "-\
) st o Vi P e
i
AN
-0 60 dBr T
—
815.0 MHz. 3003 pes 9 MHz/ 844.0 MHz 829.0 MHz 3003 pts .1 MHz/ B60.0 MHz

2 Result Summar

215,000 MHz 823000 MHz 100,000 kHz 822.52448 MHz 36.01 dBm -23.01 dB
823,000 MHz B24.000 MHz 200,000 kHz 823.99850 MHz 29.39 dBm -16.39 dB
824,000 MHz 844,000 MHz 100.000 kHz 827.12687 MHz 1.78 dBm -28.22 dB

03:36:43 AM  03/21/2025

2 Result Summa;

829.000 MHz

£49,000 MHz
850.000 Mz

843.000 MHz
850.000 MHz
860.000 MHz

100.000 kHz
200,000 kHz
100.000 kHz

830.58841 MHz
849.17433 MHz
850.184 82 MHz.

1.41 dBm
-34.03 dBm
-39.14 dBm

03:41:44 AM 03/21/2025

Ready

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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1 A3-26 of 29



e% FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FG522653B

FR1 n5/20MHz / DFT-s-OFDM / 256QAM / Full RB

Lowest Band Edge

Highest Band Edge

RefLevel 30.00dBm  Offset 7,00 4B Mode Sweep

03:37:45 AM 03/21/2025

Ref Level 3000 dBm  Offset 7,00 d8 Mode Sweep saL saL
Count 100/100 Count 100/100
D Sosiol EAL 1 AvgPur
Limit Check Phss SPURIOUS UINE" ABS_002
Line _SPURJOUS_LINE_ABS o2 3 Line _SPURIOUS_LINE_x85_oq2
20 0
10 10 dBm
0 e e 0B ;
P S RN TS AN ey o e T \
I \ | .
- 1
! | |
|
! [
30 . 30 b
40 } L
S o,
et PP Vo
& 60 dBr . }
~— —
BI5.0MHz ) 3003 pts. 2.9 MHz/ 844.0 MH: || (826.0 MHz 8 3003 pts 31 W] 550.0 MHa
2 Result Summa 2 Result Summa
815,000 MHz 823,000 MHz 100,000 kttz 82234865 MHz -41.62 dBm -28.62 dB 829,000 Mz 899,000 MHz 00,000 kits 81531369 MHz ¥ 23045 dB
823000 Mtz 824000 Wiz 200000 kHz 823,981 52 MHz -33.05.dBm 200548 #49.000 MHz 850,000 MHz 200,000 kitz 849.01349 MHz . -26.30 d8
824,000 MHz 824,000 MHz 100,000 kHz 827.44655 MHz -0.31 dBm -30.31 dB 250,000 M1t 860,000 Wit 100000 k1 $50.15485 MHs 325 dom 304548
Ready [IANRNNTN junasaini) "

03:42:44 AN 03/21/2025

FR1 n5/20MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

03:32:45 AM  03/21/2025

Ref Level 3000 dBm  Offset 7.00 dB Mode Sweep saL RefLevel 3000 dim  Offset 7,00 dB Mode Sweep seL
Count 100/100 Count 100/100
1 Spurious Emissions 1 A 1 Spurious Emissions 1 AvoPor
Limit Chee¥ PRSS SPURIOUS _UINE: ABS_00;
Line _SPURJGUS_LINE_ABS 02 Phss SPURJOUS_LINE_A8S_0q2 phss
20 20
10 10 dBm
a Sialaaten o E N, W || | e VY P ST WY ey T L S Ay
[ — min y
!
10 T B |
SPURIOUS_LINE_ABS_002 |
-20 dBen - - ' Lo e |
| milE
/ i
30 -l 30 dB
ot
N PRI L
&0 60 dBnv \\\__
BIS0MH: B 3003 prs. 9 MHz/ 849.0 MHz || 25,0 MHz B 3003 pts 1 MHz/ 850.0 MHz
2 Result Summar 2 Result Summar
815,000 MHz 823,000 MHz 100,000 ktz 822.95604 MHz -32.83 dBm -19.83 dB 823,000 MH 519,000 M1t 100,000 kit 93000595 MHz
823,000 Mz 824,000 MHz 200,000 kitz 823.97952 MHz -26.45 dBm -13.46 dB 345000 M 356,000 Wi 200,000 ke 24005524 MH2
824000 MHz 844,000 MHz 100000 kiz 825.14885 MHz 0.57 dBm -29.43 dB 850000 M1t 260,000 M 100000 bt $50.03497 MH2

03:43:47 AM  03/21/2025

[T e

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG522653B

Conducted Spurious Emission

FR1 n5/5MHz / DFT-S OFDM / QPSK / 1RB1

Lowest Channel

Middle Channel

Ref Level 30.00dBm  Offset 7.00 B Mode Auto Sweep

Line
20 dBor

6L Ref Level 30.00dBm  Offset 7.00 4B
Count 100/100

Mode Auto Sweep

6L
Count 100/100

0
0.dBa 0 dio
10 10

SPURIOUS_UINE | ABS_002

SPURIOUS_UINE | ABS_002

-20

03:47:50 MM 03/21/2025

03:50:25 AM 03/21/2025

30 -30
40 dbm 40 e
50 —_ ot -4‘ 50 __“-f“!
s —
[ .
60 60
30.0 MHz 48005 pts. 897.0 MHa/ 9.0 GHz 30.0 MHz 48005 pts. 897.0 MHz/ 9.0 GHz
2 Result Summan 2 Result Summan
30,000 MHz 815000 MHz 100.000 kHz 48.81715 MHz -61.69 dBm -48.69 dB 30,000 MHz 815.000 MHz 100.000 kHz 41.62172 MHz -61.61 dBm -48.61 dB
860.000 MHz 1,000 GHz 100000 kHz §71.21470 MHz -53.27 dBm -40.27 dB 860000 Mz 1.000 GHz 100.000 kHz 882.761 81 Mz 53,88 dBm
1.000 GHz 3.000 GHz 1.000 MHz 289238 GHz -50.60 dBm -37.60 1.000 GHz 3.000 GHz 1.000 MHz 2.95363 GHz 50.34 dBm
3.000 GHz 7.000 GHz 1.000 MHz 6.50105 GHz -47.38 dBm -3438 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.49585 GHz -47.46 dBm
7.000 GHz 9.000 GHa 1.000 MHz 7.49781 GHz -45.35 dBm 323548 7.000 GHe 91000 GHz 1.000 Mz 7.499.06 GHz -45.96 dBm
oy R & W5 Ready

Highest Channel

Ref Level 30.00dBm  Offset 7.00 B

Mode Auto Sweep

Line _SPUR|OUS_LINE_ABS_0q2
20 dBor

0

0.dBa

10

SPURIOUS_UINE | ABS_002

-20

03:52:32 AN 03/21/2028

-30
40 dBm
50 R G
et e
| ——
60
30.0 MHz 48005 pts. 897.0 MHz/ 8.0 GHz.
2 Result Summan
30,000 MHz 815,000 MHz 100.000 kHz 37.740 54 MHz -61.64 dBm -48.64 dB
B60.000 MHz 1.000 GHz 100.000 kHz 891.754 56 MHz -53.79 dBm -40.79 dB
1.000 GHz 3,000 GHz 1.000 MHz 2.99338 GHz -50.39 dBm -37.39 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99460 GHz -47.33 dBm -3433d8
7.000 GHz 9.000 GHz 1.000 MHz 7.49381 GHz -45.45 dBm -32.45 dB

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samranas. FCC RADIO TEST REPORT Report No. : FG522653B
Frequency Stability
Test Conditions FR1 n5 (PI/2 BPSK) / Middle Channel Limit
Temperature Voltage BW 20MHz 2.5ppm
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0015
40 Normal Voltage 0.0015
30 Normal Voltage 0.0014
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0001
0 Normal Voltage 0.0003
PASS
-10 Normal Voltage 0.0004
-20 Normal Voltage 0.0025
-30 Normal Voltage 0.0001
20 Maximum Voltage 0.0022
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0021

Note: Normal Voltage = 3.8 V. ; Minimum Voltagee = 3.135 V. ; Maximum Voltage = 4.4 V.

TEL : 886-3-327-3456 Page Number 1 A3-29 of 29
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG522653B

FR1 n14

Peak-to-Average Ratio

Mode FR1 n14 / 10MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.54 5.36 6.12 6.58 PASS
Mode FR1 n14 / 20MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.64 PASS
TEL : 886-3-327-3456 Page Number : A4-1 of 39

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG522653B

FR1 n14 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

RefLevel 3000 B Offset 63045 = AnBW 10 MKz
- an 3008 Mess Time 13 ms
1 CCDF

sy o (ORI
CDF
— S
"
\ 1E ‘\
.
1
o . ros }
I t
: .
' I
|CF 793 .0 MHz

09:10:42 PM 03/21/2025

(GF783.0MHz
2 Result Summs Samples: 130000
- 2335 dBm 28.29 dBm 4.93 d8 21248 35648 45498 434

Mean Pwr + 20,00 dB

2 Result Summ,

08:11:02 PM 03/21/2025

Samples: 130000
= 22.78 dBm 28.34 dBm 5.57 dB 250 d8 442 dB 536 B 5.

Mean Pwr + 20.00d8

16QAM

64QAM

RefLevel 3000 B Offset 63045 = AnBW 10 MKz
- an
1 CCDF

3008 Mess Time 13 ms

153 view |1 CCOF

RefLevel 30,00 0B Offset

69005 = ARBW 10 MHz
= At

5008 Mess Time 13 ms.

155 View
1 S
®
\ 1 -
1 i
5 )
IE04 : 08 4
1 i
| 1
|CF 793.0 MHz

(GF783.0MHz
2 Result Summs Samples: 130000
- 21.83 dBm 28.33 dBm 6.50 dB 2.88.dB 5.08 4B 61248 65048

Mean Pwr + 20,00 dB

09:11:22 PM 03/21/2025

Mean Pwr + 20.00d8

256QAM

2 Result Summ, Samples: 130000
= 2136 dBm 28.36 dBm 7.00 4B 250 d8 5.18 dB 6.58 B 694 d8

08:11:42 PM 03/21/2025

Ref Level 30,00 dBn ffset

690dB = AnBW 10 MHz
- an 3008 Mess Time 13 ms
1 CCDF

(CF 793.0 MHz.

2 Result Summs

Mean Pwr + 20,00 dB

Samples: 130000
- 19.24 dBm 27.22 dBm 7.97 dB 2.88.dB 6.64 9B

09:12:04 PM 03/21/2025

51648

742

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A4-2 of 39



samonas. FCC RADIO TEST REPORT Report No. : FG522653B

26dB Bandwidth

Mode FR1n14: 26dB BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz
Mod. PI/2 BPSK PI/2 BPSK
Middle CH 5.14 9.89
Mode FR1n14: 26dB BW(MHz) / CP OFDM
BW 5MHz 10MHz
Mod. QPSK 16QAM QPSK 16QAM
Middle CH 5.29 5.21 10.35 10.40
Mod. 64QAM | 256QAM | B64QAM | 256QAM
Middle CH 5.22 5.25 10.29 10.28
TEL : 886-3-327-3456 Page Number : A4-3 of 39

FAX . 886-3-328-4978



ssamanas. FCC RADIO TEST REPORT

Report No. : FG522653B

FR1 n14 / 5MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

Vi

Ref Level 30,00 B Offset £.50.08 = REW 100 kHz
- an 3008 SWT 101 ms ® VBW 300kHz  Mode Auto Sweep

1 18345 dim OV Y

22 dbim|

043200 M
Dap)} 1.8 a}
518300 MK

f \
L
I W

sl

1, ) "’\r M\W“
At

W

.
i .m‘||~*
I

Ay

gLy

o AP T T

(GF783.0MHz 70001 pis 0 Mz

09:09:53 PM  03/21/2025

FR1 n14 /5MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

Vi

Ref Level 30,00 B Offset £.50.08 = REW 100 kHz

Vi

Ref Level 30,00 B Offset £.50.08 = REW 100 kHz

09:09:24 PM  03/21/2025

Span

- At 3008 SWT 101 ms = VBW 300kHz  Mode Auto Sweep - At 008 SWT 100 ms ® VBW 300kHz  Mode Auto Sweep
IRl 123 68
20 dBow DI} .40 8] | | 20 dBwr
s s29200 e o
© sy N B oy
| |
~ \
o i J \ o i I |
0 Fr= i + a8 :
/ i / \
] \ \
\‘u .r’ ‘ \n
o ’J Moy i i,
! T, ot
Jupd® )
MM l "
YW " IR
|CF 793 0 MHz_ 10001 pts. 0 MHz/ iz | | |CF 793.0 MHz 10001 pts. 0 MHz/

09:08:03 PM  03/21/2025

64QAM

256QAM

ultiView
Ref Level 30,00 B Offset £.50.08 = REW 100 kHz

Vi

Ref Level 30,00 B Offset £.50.08 = REW 100 kHz

- an 3008 SWT 101 ms @ VBW 300k Mode Auto Sweep - an 3009 SWT 101 ms @ VBW 300z Mode Auto swesp
wifi 35 ot
7038000 Wz
20 dim o} arsas [ 20 dom
s32000 Mz
4114339 i 5
0 s 7 y 10 41105404 o
I I T,
0 dbe

MM “’“‘H.«

iw"“"l‘ \K"

‘.M' 4

i )
w‘w\.

il

bl o

(GF783.0MHz 70001 pis 0 Mz

09:07:36 PM  03/21/2025

Span 40.0 WAz

(GF783.0MHz

0001 pis

.0 MHz/

09:06:13 PM  03/21/2025

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number




ssamanas. FCC RADIO TEST REPORT Report No. : FG522653B

FR1 n14 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

e - s =

RefLevel 30,00 B Offset £.50.08 ® REW 200 kHz
- an 3008 SWT 101 ms ® VBW 1tz Mode Auto Sweep

POV T W T o

[T e

(G 793.0 Mz 70001 pis 0 Mz Span 50.0 Mz

09:02:03 PM  03/21/2025

FR1 n14 / 10MHz / CP OFDM / Middle Channel / Full RB

QPSK 16QAM

e - s B

RefLevel 30,00 B Offset £.50.08 ® REW 200 kHz

RefLevel 30,00 B Offset £.50.08 ® REW 200 kHz

- At 008 SWT 100 ms = VBW MHz  Mode Auto Sweep - At 008 SWT 100 ms = VBW MHz  Mode Auto Sweep.
T T iria
20 dim o2 02208 | |20 don oy a5 g
I Jr— o -
o At e e ® i ]
| | ! |
| \ J |
o st o st
i = : i = ;
{ \\' i \
el gy M \“‘Mk,.,,
_u"ww i - ‘K\ o :
-lf iy
<ot /| ML . S NL
R ———— g | r—— iy
|CF 793 0 MHz_ 10001 pts. 0 MHz/ Span 50.0 MHz | | [CF 793 0 MHz_ 10001 pts. 0 MHz/ Span 50.0 MHz
09:02:33 M 03/21/2025 09:03:54 MM 03/21/2025

64QAM 256QAM

e - s m

RefLevel 30,00 B Offset £.50.08 ® REW 200 kHz RefLevel 30,00 B Offset £.50.08 ® REW 200 kHz

- are 3008 SWT 101ms = VW 1wz Mode Auto Swesp - are 3000 SWT 101 ms @ VBW 1z Mode Auto Swesp

797,61000 MHe » !
20 dom o2yt 02768 | |20 dbn 1 01648
H1 14,346 die 10.250 00 MHz| 10.280 00 MHz
il s T e RN 111,147 déim
10 b 10 Iud AnT
I}
| \
0 dt I 0 dt I |

. I: S0 B g

[N g Qe SRR 1
|CF 793.0 MHz 10001 pts 0 MHz/ Span 50.0 MHz | | [CF 793.0 MHz 10001 pts .0 MH2/ Span 50.0 MHz
09:04:21 MM 03/21/2025 09:05:44 MM 03/21/2025

TEL : 886-3-327-3456 Page Number
FAX . 886-3-328-4978

: A4-5 of 39



samonas. FCC RADIO TEST REPORT Report No. : FG522653B

Occupied Bandwidth

Mode FR1 n14 : 99%0BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz
Mod. PI/2 BPSK PI/2 BPSK
Middle CH 4.49 9.00
Mode FR1 n14 : 99%0BW (MHz) / CP OFDM
BW 5MHz 10MHz
Mod. QPSK 16QAM QPSK 16QAM
Middle CH 4.52 4.53 9.35 9.35
Mod. 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 4.51 452 9.33 9.39
TEL : 886-3-327-3456 Page Number : A4-6 of 39

FAX . 886-3-328-4978



ssamanas. FCC RADIO TEST REPORT

Report No. : FG522653B

FR1 n14 / 5MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

tiVie Spactrum

RefLevel 30,00 dBn  Offset 55048 = REW 100kHz
3008 SWT 101 ms ® VBW 300kHz  Mode Auto Sweep

Bandwidth
»
o
0. -
/
LAY
7330 Mk 001 prs
2 Marker Table
M 1 794.139 MHz 18.22 dBm
n 1 750.73369 Mz 11.72 dim
n 1 75520811 MHz 1195 dém

09:10:20 PM 03/21/2025

FR1 n14 /5MHz / CP OFDM / Middle Channel / Full RB

QPSK

tiVie Spactrum

RefLevel 30,00 dBn  Offset 55048 = REW 100kHz
= an 3108 SWT 101 ms ® VBW 300kHz  Mode Auto Sweep
1 Oceupiad Bandwidth

RefLevel 30,00 dBn  Offset 55048 = REW 100kHz
3008 SWT_1.01ms = VBW 300 kHz _ Mode Auto Sweep

79113200 MHz
0 - - =
N /
A
o b, -

(GF753.0MHz 1001 prs Span 10.0 MHz
2 Marker Table

M 1 792.061 MHz 13.86 dBm 4538006 58 MHz

m 1 790.732 25 Mz 9.05 dim 792,893 010 658 MHz

n 1 795,257 8 MHz 6.16 dBm

6,989 341945 by

09:08:57 MM 03/21/2025

64QAM

tiVie Spactrum

RefLevel 30,00 dBm  Offset 5,90 48 = RBW 100 kHz
- 3000 SWT 101 ® VBW J00kHz _ Mode Auto Sweep
| Occupied Bandwidth

RefLevel 30,00 dBn  Offset 55048 = REW 100kHz
3008 SWT .01 ms ® VBW 300kHz  Mode Auto Sweep

MIfi] 1085 dBem
793.15000 MHz

20

0 e

o

(GF753.0MHz 1001 prs

2 Marker Table
M 1 794 638 MHz 1435 dBm
m 1 790.724 51 MHz 741 dim
i 1 795,241 5 MHz 837 d8m

Span 10.0 MHz

4520972402 MHz
792,573 924 966 MHz
26,075 033 674 kHz

09:07:09 PM 03/21/2025

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

: A4-7 of 39



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG522653B

FR1 n14 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

ultiView Spactrum
RefLevel 30,00 dBn  Offset 5.5048 = REW 200 kHz

3008 SWT 1.01ms ® VBW 1tz Mode Auto Sweep

Bandwidth
o
|CF 793 0 bz 1001 pts 0 MHz/ Span 20.0 MHz
2 Marker Table
mi 1 790.562 MHz 18.10 dBm Oce B 9.00593243 MHz
n 1 7B8.2835 MHa 12.78 dim Oce B Centroid 792786 430 742 MHz
n 1 797285 4 Wbz 1233 d8m Oce B Freq Offset 213569 257982 kHz

09:01:36 PM  03/21/2025

FR1 n14 / 10MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView Spactrum
RefLevel 30,00 dBn  Offset 5.5048 = REW 200 kHz

ultiView Spactrum
RefLevel 30,00 dBn  Offset 5.5048 = REW 200 kHz

= 3005 SWT 1.01ms = VW 1wz Mode Auto sweep = ane 3005 SWT 1.01ms = VBW 1wz Mode Auto sweep
1 Oceupied Bandwidth 1 Oceupied Bandwidth
0 ; - v 0 : ~ . e
o d o +
e e e L _
CREITTTS 001 prs O W/ Span 20.0 WAz || (67 793.0 Wz 001 pts o/ Span 0.0 ke
2 Markes Tasle 2 Markes Tasle
mi 1 789.424 MHz 1437 dBm Oce B 9.352593 854 MHz mi 1 788.864 MHz. 14.22 dBm Qce Bu 9358841651 MHz
n 1 7BE.I07 5 MHz 1031 dim Oce B Centroid 792,983 783 415 Mz n 1 7BE.2947 Mz 1031 dim Occ B Centroid 92574 146,579 MHz
n 1 7976601 Mz 979 din Occ B Freq Offset +16.216 565 463 ki n 1 7976536 Mz 10,02 dbm Occ B Freq Oftset 25,853 421 04 ki

09:02:59 PM  03/21/2025

09:03:27 MM 03/21/2025

64QAM

256QAM

ultiView Spactrum
RefLevel 30,00 dBn  Offset 5.5048 = REW 200 kHz

ultiView Spactrum
RefLevel 30,00 dBn  Offset 5.5048 = REW 200 kHz

- an 3008 SWT 101 ms ® VBW 1wz Mode Auto Swesp - an 3008 SWT 101 ms ® VBW 1wz Mode Auto Sweep
1 Occupiad Bandwidth 1 Oecupiad Bandwidth
709.8230 Wz 55,688 0 i
2 2
0 < - : = D o . e
o £ o -
o /

[EETTS ot pte Gz Span 30,0 Wiz || (G753, Mz 0T s ) Span 300 M
2 Markes Toble 2 Markes Toble

M 1 789.823 MHz 1421 dBm Occ Bw 9336130177 MHz M 1 788.884 MHz 1122 dBm Oce B 9392212873 MHz

m 1 788,257 Wz 987 dim Occ s Centroid 792,965 082 185 MHz m 1 788.269 4 Wz 548 diim Oce B Gentroidd 792,965 464 342 Wiz

n ' 7976331 Wiz 9,56 dgm Occ B Freq Offset 34917815412 ke n ' 757661 6 Mz 757 dim Occ B Freq Offset 34535055919 ke

09:04:48 PM 03/21/2025

09:05:17 MM 03/21/2025

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

: A4-8 of 39



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG522653B

Conducted Band Edge

FR1 n14 /5MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

6L
Count 100/100

RefLevel 3000 B Offset £.90 8 Mode Sweep

Ref Level 30.00dBm  Offset 6,90 dB

1 Spurious Emissions

Made Sweep

s6L

Count 100/100

B L SPuRlous e s, o =
Line _SPUR|OUS_LINE_ABS_0GZ n 0d6mr
| ‘]
Il
I I
o
| |
10 dBm ﬁ 1 10 dBnr ﬁ
SPURIOUS_LINE_ABS_002 | SPURIOUS_LINE_ABS_002 ‘l |
20 diiny T t \ E ‘
| I
30 i | 1
| | \
i 3
-40
%, [
P | Al — |50, | el “‘W | P wm\fv\-}* l
60 Y r— |
CF 782.0 MHz 5005 pts .8 MHz/ Span 48.0 MHz | | |CF 782.0 MHz 5005 pts. B MHz/ Span 48.0 MHz
2 Result Summoar 2 Result Summai
758.000 MHz 769.000 MHz 100.000 kHz 758.75275 MHz -47.68 dBm -34.68 dB 758,000 MHz 769.000 MHz 100,000 kHz 766.467 03 MHz -47.28 dBm -34.28 dB
769.000 MHz 775.000 MHz 6250 kHz 770.747 25 MHz -60.89 dBm -25.89 dB 769,000 MHz 775,000 MHz 6.250 kHz 774.87113 MHz +61.20 dBm -26.20 dB
775.000 MHz TBB.000 MHz 100.000 kHz 787.993 51 MHz 11.90 dBm 1.10 dB 775,000 MHz 788,000 MHz 100,000 kHz 776.03247 MHz 50.48 dBm 37.48 dB
788.000 MHz 799.000 MHz 100.000 kHz 78832418 MHz 21.30 dBm -360dB 788,000 MHz 799,000 MHz 100.000 kHz 797.631 87 MHz 20.50 dBm .40 di
799.000 MHz 806.000 MHz 6.250 kHz 801.241 26 MHz -61.24 dBm -26.24 dB 799,000 Mt 806,000 Mite 6,250 ki 799.031 47 MHz 58.54 dBm 2354 4B
resdy R Ready jrnnnnnni] =

11:10:25 MM 03/31/202%

07:32:31 P 03/21/2025

Channel power -13dBm > -14.56dBm Pass

RefLevel 2000dBm  Offset 690 R = RBW 1 kHz

6L
- An 4508 = SWT 100 ms = VBW 3 kH:_ Mode Sweep Count 100/100
20 dBen T N
0
10
20

W

60 dBm
CF 787.95 MHz 1001 pts 0.0 khz/ Span 200.0 ki
2 Result Summa: None

Txl (Ref) 100.000 kHz -14.56 dBm

Tx Total -14.56 dBm

11:19:06 B 03/31/202%

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A4-9 of 39



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG522653B

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 6.90 dB Mode Sweep

6L
Count 100/100

Ve Spectrur -
seL

Ref Level 30.00dBm  Offset 6,90 dB Made Sweep

Count 100/100

1 Spurious Emissions 1 AwgPor
5 Limit Check PSS
Line _SPUR|OUS_LINE_ABS_og2 PSS Line _SPURJOUS_LINE_ABS_042 PRSS
20 dBe T T 20 dBmy
10 dBny T ARz fA,ﬂu\.'ww ‘w.,,l
1
o | T ‘
10 dBm T T ‘ -10 dBnr + t | +
SPURIOUS_UINE_ ABS_002 | | SPURIOUS_LINE_ABS_002 |
20 dBr 1 E i
J \
0 5 | i
o h b
40 " Py v Tt =
T AR Jfiefleated ™
ey S
| [ Wl M [
e w e i———
CF 782.0MH: 5005 pts. B MHz] Span 48.0 MHz || |CF782.0 MHz 5005 pts B W/ Span 8.0 MHz
2 Result Summa; 2 Result Summai
758,000 MHz 769,000 MHz 100,000 kHz 759.148 35 MHz -47.57 dBm -34.57 dB mm 000 M¥ 769,000 MH 100,000 kH 766,763 74 MHz —41_7| aBm e ] a8
769.000 MHz 775.000 MHz 6.250 kitz 769.07493 MHz 61.27 dBm 2627 0B 769,000 Mtz 775,000 Witz 6250 ks 770.60939 MHz -61.36 dBm 2636 dB
775.000 MHz 788.000 MHz 100.000 kHz 787.99351 MHz -23.38 dBm -10.38 dB 775.000 MHz 788.000 MHz 100000 kHz 787.097 80 MHz 4358 dBm 3058 dB
788,000 Mriz 799,000 Miiz 100,000 itz 789.521 98 MHz 934 dBm -20.66 dB 788,000 MHz 799,000 MHz 100,000 kffz 794.54356 MHz .61 dBm 2139 dB
799,000 MHz 806000 MHz 6.250 kiz 799.73776 MHz -52.59 dBm 1759 dB 293 000 M1t 806 000 M1t 250 kite 799,930 58 MHz 40 dB 1a0ds
[ [ T T

07:19:33 BN 03/21/2025

07:33:31 P 03/21/2025

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A4-10 of 39




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG522653B

FR1 n14 / 5MHz / DFT-S OFDM / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 3000 dBm  Offset 6.5 dB

Mode Sweep

6L

Count 100/100

s6L

Count 100/100

Ref Level 30.00dBm  Offset 6,90 dB Made Sweep

1 Spurious Emissions

©07:21:31 BM 03/21/2025

e s ot Phes Line _SPURIOUS_LINE_ABS_002 PRSS
20 dim 1 -+ 20 dBimv T
|
10 dBmr | | ‘
. |
10 dBm 1 ,Jl‘ -10 dBnr “
SPURIOUS_LINE_ABS_002 | SPURIOUS_LINE_ABS_002 ‘
20 | - I
| " 1 |
20 ‘| T | 1
1 )
40
I %
J
‘ "l . | it T |_ i {
st ot sk e R |
CF 782.0 MHz 5005 pts. 8 MHz/ Span 48.0 MHz || |CF 782.0 MHz 5005 pts. .8 MHz/ Span 48.0 MHz
2 Result Summa 2 Result Summai
758.000 MHz 769.000 MHz 100.000 kHz 759.67582 MHz -47.54 dBm -34.54 dB 758,000 MHz 768,000 MHz 100.000 kHz 766,620 88 MHz -47.44 dBm -34.44 dB
769,000 MHz 775,000 MHz 6.250 kHz 773.88811 MHz 61.28 dBm 262808 769,000 MHz 775,000 Mz 6.250 itz 76938062 MHz 6131 dBm -2631dB
775,000 MHz 788.000 MHz 100000 kHz 787.99351 MHz 13.09 dBm 09 dB 775.000 MHz 788.000 MHz 100.000 kHz 775.266 23 MHz 50.47 dBm -37.47 dB
788,000 MHz 799.000 MHz 100,000 kHz 788.32418 MHz 20.82 dBm 918 dB 788.000 MHz 799,000 MHz 100.000 kHz 797.631 87 MHz 20.16 dBm -0.80 dB
799,000 MHz B0.000 MHz 6.250 kiz 799.38951 MHz 6146 dBm 2606 B 799.000 MHz 806,000 Mtz 6.250 kiz 799.00350 MHz 58.60 dBm 2360 dB
ORI BEEOR festy R .

07:33:29 PM  03/21/2025

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm Offset 6.5 d8.

Mode Sweep

SGL
Count 100/100

s6L

Count 100/100

Ref Level 30.00dBm  Offset 6,90 dB Made Sweep

1 Spurious Emissions

07:22:30 BN 03/21/2025

T Limit Cheek
ehss Line _SPURIOUS_LINE_ABS_0d2 Phss
20 dBmr 20 dBimr
10 di T
A o g
I . il
o
10 dm T ‘I -10 dBm T t | ‘
SPURIOUS_LINE ABS 002 ) SPURIOUS_LINE_ABS_002 {
0 { v > | .
; , / w
20
e | f |
0 u ot P ¥ A}
P Sy T e
e ettt
. 8 RN | fmmemee”
1 [ e W ] |
i s e e
CF 782.0 MHz 5005 pts. 8 MHz/ Span 48.0 MHz || |CF 782.0 MHa. 5005 pts. .8 MHaz/ Span 48.0 MHz
2 Result Summa 2 Result Summa
758,000 MHz 765,000 MHz 100,000 kHz 759.54396 MHz -47.89 dBm -34.89 dB 758,000 Mz 769.000 MHz 100,000 kHz 767.478 02 MHz
769,000 MHz 775.000 MHz 6.250 kiz 771.67632 MHz -61.36 dBm -26.36 dB 769.000 MHz 775.000 MHz 6.250 kHz 772.54545 MHz
775.000 MHz 788,000 MHz 100.000 kHz 787.99351 MHz 21.86 dBm 86 dB 775,000 MHz 788,000 MHz 100,000 kHz 78618831 MHz
788,000 Mz 795,000 MHz 100000 ke 788.59850 MHz 8.30 dBm 21.70 dB 788,000 MHz 799,000 MHz 100.000 ke 796.631 87 MHz
795,000 MHz B0 000 MHz 6250 kliz 79376573 Mz -50.93 dBrm 1593 8 799,000 Mz 806,000 Mtz 5250 ki 800.26923 MHz
neody N

07:34:28 PN 03/21/2025

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A4-11 of 39



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG522653B

FR1 n14 /5MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 3000 dBm  Offset 6.5 dB

Mode Sweep

6L
Count 100/100

Ref Level 30.00dBm  Offset 6,90 dB Made Sweep

1 Spurious Emissions

s6L

Count 100/100

1 Spurious Emissions

Line s ot rhss Line _SPURIOUS_LINE_ABS 02 Phss
20 din - T 20 dBi ¥
| |
10 di | | ‘
0 |
10 dbir 1 1 i ! -10 dBm I 4
SPURIOUS_LINE ABS 002 M SPURIOUS_LINE_ABS_002 |
20 I - f ‘|
' !
20 |
i [
4 |
40 i T
‘ | Y ey, | st j | o W
B B e B et |
CF 782.0 MHz 5005 pts 8 MHz/ Span 48.0 MHz || |CF 782.0 MHz 5005 pts .8 MHz/ Span 48.0 MHz
2 Result Summa 2 Resuh Summa
758.000 MHz 765.000 MHz 100,000 kHz 759.98352 MHz -47.51 dBm -34.51 df 758,000 MHz 769,000 MHz 100.000 kHz 766.93956 MHz -47.74 dBm -34.74 dB
769.000 MHz 775.000 Mz 6250 kliz 172:331 06 MHz 1.21 dBm -26.21 dB 769,000 Mz 775,000 Mz 6.250 itz 771.14885 MHz 61.30 dBm 2630 dB
775,000 MHz 78B.000 MHz 100,000 kHz 787.99351 MHz 14.45 dBm 1.45d 775,000 Mz 758000 MHz 100,000 ki 775.56498 MHz 50.44 dBm 3724 di
788,000 Mz 799,000 Mife 100,000 kite 788.29121 MHz 19.28 dBm -10.72 dB 788,000 MHz 799,000 MHz 100,000 kffz 797653 85 MHz 19.97 dBm 10,03 dB
799,000 MHz 805,000 MHz 6.250 kliz 799.304.20 MHz -61.31 dBm -26.31 dB 799,000 Mt 805,000 M 5,250 kHy 799,038 48 MHz 5031 dBm 243148
neaty [ | o
07:24:27 T4 03/21/2025 07:36:26 7 03/23/2025
Ref Level 3000 dBm  Offset 6.50 d8 Mode Sweep saL RefLevel 30.00dBm  Offset 69008 Mode Sweep seL
Count 100/100 Count 100/100

07:23:28 BN 03/21/2025

07:35:27 B 03/21/2025

T Limit Cheek
rhss Line _SPURIOUS_LINE_ABS_0d2 Phss
20 dim 20 dbr
10 di t
(A -
N |
10 dbir T T ‘ 10 dBrr 1 t | ‘
SPURIOUS_LINE_ ABS_002 | | SPURIOUS_LINE_ABS_002 |
20 T T . ] T
/ [ \
20 S A ¢ 1
I \ f ,
w0 A e Tad bl
R — v T
e SR W ! NS S
\ [ - | |
o i B
CF 782.0 MHz 5005 pts. 8 MHz/ Span 48.0 MHz || |CF 782.0 MHa. 5005 pts. .8 MHaz/ Span 48.0 MHz
2 Result Summa 2 Result Summa
758.000 MHz 765.000 MHz 100,000 kHz 761.76374 MHz -47.70 dBm -34.70 dB 758,000 MHz 769,000 MHz 100.000 kHz 766.609 83 MHz -47.74 dBm -34.74 dB
769.000 MHz 775.000 Mz 6250 kliz 770.78921 MHz -61.25 dBm -26.25 dB 769,000 Mz 775,000 Mz 6.250 itz 774.70330 MHz 61.14 dBm 2614 dB
775,000 MHz 78B.000 MHz 100,000 kHz 787.99351 MHz -21.45 dBm 45 db 775,000 Mz 758000 MHz 100,000 ki 787.981 56 MHz .24 dBm 272048
788,000 Mz 799,000 Mife 100,000 kite 789.11538 MHz 7.66 dBm 34 dB 788,000 MHz 799,000 Mtz 100,000 kffz 79547802 MHz 729 dBm 2271 d
799,000 MHz BOG.000 MHz 6.250 kliz 799.73776 MHz -51.50 dBm -16.50 dB 799,000 Mt 805,000 M 5,250 kHy 799.38112 MHz 45,67 dBm 10,67 dB
neaty [ | o

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A4-12 of 39



ssamanas. FCC RADIO TEST REPORT Report No. : FG522653B

FR1 n14 / 5MHz / DFT-S OFDM / 64QAM
Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

- o~
Ref Level 30.00dBm Offset 6.90 dB Mode Sweep

saL Ref Level 30.00 dBm  Offset 6,90 dB Mode Sweep seL
Count 100/100

1 Spurious Emissions

Count 100/100
Line. NE_ABS_0g2 Phes Line _SPURIOUS_LINE_ABS_0q2 pRss
20 dBew T r - 20 dbny T T n
I
10 di t t ||
. 1 ‘H
10 dBim 1 1 | i -10 dB T T T
SPURIOUS_LINE_ ABS_002 i I SPURIOUS_LINE_ABS_002 / k
n T : I
20 [ |
f ! M
40
[\ Ih
\ | - R W
B et B B i ]
CF 782.0 MHz 5005 pts B MHz/ Span 48.0 MHz || |CF782.0 MHz 5005 pts 8 MHz/ Span 85.0 Mz
2 Result Summa 2 Result Summa
758,000 MHz 765,000 MHz 100,000 kHz 759.59850 MHz -47.91 dBm -34. 758,000 Mz 769.000 MHz 100,000 kHz 76540505 MHz
769,000 MHz 775.000 MHz 6.250 kiz 769.32068 MHz -61.14 dBm -26.14 dB 769.000 MHz 775.000 MHz 6.250 kHz 770.02797 MHz
775.000 MHz 788.000 MHz 100.000 kHz 787.99351 MHz -15.40 dBm -2.40 dB 775,000 MHz 788,000 MHz 100,000 kHz 780, z
788,000 Mz 798,000 Mz 100,000 kHz 788.29121 MHz 19.53 dBm -1047 dB 748,000 MHz 799,000 MHz 700,000 kHz 797.60983 MHz
799,000 MHz 805,000 MHz 6250 kHz B05.60490 Mz 51.21 dBm 2621 &8 799,000 Mz 806,000 Mtz 5250 ki 799.01049 MHz
fedy
07:25:26 PM  03/21/2025

07:37:24 B 03/21/2025

Lowest Band Edge / Full RB Highest Band Edge / Full RB

- W o - B
Ref Level 3000 d8m  Offset 6.50 d8 Mode Sweep saL RefLevel 30.00dBm  Offset 69008 Mode Sweep seL
Count 100/100 Count 100/100
1 Spurious Emissions
Limit Cheek
ehss Line _SPURIOUS_LINE_ABS_0d2 Phss
20 dim 20 dbr T
10 di t
[ . prewitrahen
o + i
10 dm T | -10 dBm T t ‘
SPURIOUS_LINE ABS 002 SPURIOUS_LINE_ABS_002 |
0 | - - -
| |
\
.,D / , | \
! \ |
0 gl Pt e i
o o o
Aeachy . BT SV ! e
1 | . 1
g e e - P
CF 782.0 MHz 5005 pts 8 MHz/ Span 48.0 MHz | | [CF 782.0 MHa 5005 pts B MHz/ Span 48.0 MHz
2 Result Summa 2 Reauht Summa
758.000 MHz 765.000 MHz 100,000 kiz 76237912 MHz 758,000 MHz 769.000 MHz 100.000 kHz 765.785 711 MHz -47.81 dBm -34.81 dB
769.000 MHz 775.000 MHz 6.250 kitz 2644 2 769,000 MHz 775,000 MHz 6.250 kHz 773.096 90 MHz
775.000 MHz 788.000 MHz 100000 kHz 787.99351 MHz 775.000 MHz 788.000 MHz 100,000 kHz 787.99351 MHz
768,000 Mz 799,000 Mz 100,000 kitz 789.03846 MHz 788.000 MHz 799,000 MHz 100,000 kHz 796.708 79 MHz
795,000 MHz B0G.000 MHzZ 6.250 kiz 799.73776 MHz 799,000 Mz 806.000 Mz 6250 kHz 799.849 65 MHz
07:26:25 T4 03/21/2025

07:38:23 BM  03/21/2025

TEL : 886-3-327-3456 Page Number 1 A4-13 of 39
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ssamanas. FCC RADIO TEST REPORT Report No. : FG522653B

FR1 n14 / 5MHz / DFT-S OFDM / 256QAM

Lowest Band Edge / 1RBO Highest Band Edge / 1IRBmax

Ref Level 3000 dBm  Offset 6.5 dB Mode Sweep saL Ref Level 30.00dBm  Offset 6,90 dB Made Sweep 6L

Count 100/100 Count 100/100
1 Spurious Emissions
20 dBew T
i
10 di t t i
o | -
10 dBm 1 1 f -10 dBr
SPURIOUS_LINE_ ABS_002 J SPURIOUS_LINE_ABS_002
20 t -
[
0 -
B
|
foh T
_“ ‘ A el - ﬂmmr—van i B ) 7
B e B e e
CF T82.0 MHz 5005 pts B MHz/ Span 48.0 MHz || |CF782.0 MHz 5005 pts 8 MHz/ Span 85.0 Mz
2 Result Summa 2 Resuh Summa
758,000 MHz 765,000 MHz 100,000 kHz 761.03846 MHz -47.78 dBm -34.78 dB 758,000 Mz 765,000 Mz 100,000 kHz 763.97253 MHz
769,000 MHz 775.000 MHz 6.250 kiz 769.66234 MHz -61.35 dBm -26.35 dB 769.000 MHz 775.000 MHz 6.250 kHz 770.321 68 MHz
775,000 MHz 78B.000 MHz 100,000 kHz 787.99351 MHz -16.28 dBm -3.28dB 775,000 Mz 758000 MHz 100,000 ki 776.79870 MHz
788,000 Mz 798,000 Mz 100,000 kHz 788.33516 MHz 17.03 dBm 1267 dB 748,000 MHz 799,000 MHz 700,000 kHz 797.631 87 MHz
799,000 MHz 805,000 MHz 6250 kHz B801.92657 MiHz 6130 dBm -26.00 B 799,000 Mz 806,000 Mtz 5250 ki 799.84965 MHz

oy - 0

07:28:24 BN 03/21/2025 07:40:23 PM  03/21/2025

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 30.00dBm  Offset 6.50 d8 Mode Sweep saL Ref Level 30.00d8m  Offset 6.90 dB Made Sweep s6L
Count 100/100 Count 100/100

1 Spurious Emissions
T Limit Cheek
ehss Line _SPURIOUS_LINE_ABS_0d2 PhSS
20 dBew 20 dBmr T
10 di
. o ety e L
} 1 t
10 dm T T | | -10 dBnr T . ‘
SPURIOUS_LINE_ ABS_002 | SPURIOUS_LINE_ABS_002 l
0 1 E 1
/ \ 4
20 | I \
7 b | / k"
w P s g ey s gl
e s i
W - 50 Bt ...,w‘ I FM_M
Pt - -
CF 782.0 MHz 5005 pts. 8 MHz/ Span 48.0 MHz || |CF 782.0 MHa. 5005 pts. .8 MHaz/ Span 48.0 MHz
2 Result Summa 2 Reauht Summa
758.000 MHz 765.000 MHz 100,000 kHz 758.84066 MHz -47.75 dBm -34.75 dB 758,000 MHz 769,000 MHz 100.000 kHz 764.95055 MHz -47.83 dBm -34.83 dB
769.000 MHz 775.000 MHz 6.250 kHz 774.80959 MHz -61.05 dBm -26.05 dB 769,000 Mz 775,000 Mz 6.250 kHz 770.603 40 MHz -61.47 dBm
775.000 MHz 788.000 MHz 100.000 kHz 787.99351 MHz -23.50 dBm -10.50 dB 775.000 MHz 788.000 MHz 100000 kHz 787.99351 MHz 4185 dBm
788,000 Mz 798,000 Mz 100,000 kHz 788.53297 MHz 4.95 dBm -25.05 dB 748,000 MHz 799,000 MHz 700,000 kHz 79732418 MHz 237 dBm
795,000 MHz 805,000 MHz 6250 kliz 79343945 Mz -53.37 dBrm 1397 8 799,000 Mz 806,000 Mtz 5250 ki 799.639.85 MHz 44.78 dBm

T

Ready

07:27:25 BN 03/21/2025 07:39:24 PN 03/21/2025
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samonas. FCC RADIO TEST REPORT

Report No. : FG522653B

FR1 n14 /5MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 6.90 dB Mode Sweep

RefLevel 30.00dBm  Offset 690

saL aB Mode Sweep seL
Count 100/100 Count 100/100
1 Spurious misons
Limit PRss s
Line _SPURJOUS_UINE_ABS_062 Phss Line _SPURIOUS_LINE_ABS 02
20 dBew T T 20 dbny
10 di
. P
. | { il
10 1 ‘ 10 dBor ‘
SPURIOUS_LINE ABS 002 ] \ SPURIOUS_LINE_ABS_002 |
0 T T ) f \
f | Y
30 * 7 y
Iy M, /
40 e » i
-~ e
1 " 50 By w-‘-\,.‘_1 I S
B ] | B ]
CF T82.0 MHz 5005 pts. B MHz/ Span 48.0 MHz || |CF782.0 MHz 5005 pts 5 MHz/ Span 85.0 Mz
2 Result Summa 2 Resuh Summa
758.000 MHz 765.000 MHz 100,000 kHz 76026923 MHz -47.92 dBm -34.92 758,000 MHz 769,000 MHz 100.000 kHz 766.22527 MHz -47.69 dBm -34.69 dB
765.000 MHz 775.000 MHz £.250 kHz 770.08595 MHz 61.24 dBm -26.24 dB 769.000 MHz 775.000 Mz 6.250 ki 77433766 MHz -61.18 dBm
775.000 MHz 788.000 MHz 100.000 kHz 787.99351 MHz 21.63 dBm 63 dB 775.000 MHz 788.000 MHz 100000 kHz 787.92857 MHz 40,62 dBm
788,000 Mz 799,000 Mtiz 100,000 kitz 788.631 87 MHz 6.06 dBm 2354 dB 748,000 MHz 799,000 MHz 700,000 kHz 797.36703 MHz 5.64 dBm
799,000 MHz 806.000 MHz 6.250 kliz 799.13636 MHz -53.50 dBm -18.50 dB 799,000 Mt 805,000 M 5,250 kHy 79912937 MHz 4041 dBm
= Mo oaae Ready

07:29:27 BM 03/21/2025

07:30:30 PM 03/21/2025

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samonas. FCC RADIO TEST REPORT Report No. : FG522653B

FR1 n14 / 10MHz / DFT-s-OFDM / P1/2 BPSK

Middle Band Edge / Full RB

Ref Level 3000 d8m  Offset 6.50 d8 Mode Sweep sl
Count 100/100
1 Spurious Emissions 1 AvgPwr
Limis Ches P
Line _SPURJOUS_UN
20 dBew
10 di
("w-',mhmn.m o
0 T 1
10
20 " |
, |
30 i i‘
!
40 R
TN N o ™
60 dBm- T T
CF 782.0 MHz 5005 pts. 8 MHz/ Span 48.0 MHz
2 Result Summa
758,000 MHz 765,000 MHz 100,000 kHz 761.78571 MHz -48.66 dBm -35.66 dBb
769,000 MHz 775.000 MHz 6.250 kiz 77405594 MHz -61.22 dBm -26.22 dB
775,000 MHz 78B.000 MHz 100,000 kHz 787.98052 MHz -26.67 dBm -13.67 dB
788,000 Mz 798,000 Mz 100,000 ktfz 788.664 84 MHz 5.71 dBm 2429 dB
799,000 MHz 805,000 MHz 6.250 kliz 799.961 54 MHz -43.90 dBm -14.50 dB
L [innuninil e

08:56:07 PM  03/21/2025

FR1 n14 / 10MHz / DFT-s-OFDM / QPSK

Middle Band Edge / Full RB

Ref Level 3000 dBm  Offset 6.90 B Mode Sweep sat
Count 100/100
1 Spurious Emissions 1 AugPur
Rl
10 dB
[T A
¢ I
10 ‘ ‘
SPURIOUS_LINE | ABS_002 | |
20 ¥
J [
20 / §
N,
40 o
i
60 dBm - -
CF 782.0 MHz 5005 pts B WAz Span 48.0 Mz
2 Result Summa
758,000 MHz 769,000 MHz 100,000 kHz 766.98352 MHz -48.51 dBm -35.51 dB
769,000 MHz 775,000 MHz 6.250 kHz 77188611 MHz 61.17 dBm 2617 dB
775,000 MHz 785,000 MHz 100000 kiz 787.99351 MHz -27.39 dBm -14.39 dB
788,000 MHz 799,000 Mtiz 100,000 kitz 789.53297 MHz 5.25 dBm 2475 dB
799,000 MHz 806,000 MHz 6.250 kiz 79956993 MHz -48.86 dBm 13
neaty I &

08:57:05 BM 03/21/2025

TEL : 886-3-327-3456 Page Number 1 A4-16 of 39
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG522653B

FR1 n14 / 10MHz / DFT-s-OFDM / 16QAM

Middle Band Edge / Full RB

Ref Level 3000 dBm Offset 6.5 d8.

Mode Sweep s
Count 100/100
1 Spurious Emissions 1 AvgPwr
Limis Ches
Line _SPURJOUS_UN
20 din
10 di
. [ Aot Ao m‘\
10 | I
SPURIOUS_LINE_ABS_002 I
20 1 T
E - t

— T T ”*‘TWw

CF 782.0 MHz

5005 pts. B MHz/

Span 48.0 MHz

2 Result Summar

758000 MHz 765,000 MHz 100,000 kHz 761.21429 MHz -48.65 dBm
769,000 MHz 775.000 MHz 6.250 kiz 771.97003 MHz -61.24 dBm
775.000 MHz 788.000 MHz 100.000 kHe 787.99351 MHz -28.05 dBm
788,000 Mz 798,000 Mz 100,000 ktfz 790.236 26 MHz 432 dBm
799,000 MHz 805,000 MHz 6.250 kHz 799.10839 MHz -47.64 dBm

-35.65 dB
-26.24 dB
15.05 dB
-25.68 dB
-12.64 dB

08:56:04 PM  03/21/2025

FR1 n14 / 10MHz / DFT-s-OFDM / 64QAM

Middle Band Edge / Full RB

Ref Level 3000 dBm  Offset 6.90 dB

08:55:03 BM 03/21/2025

Mode Sweep saL
Count 100/100
1 Spurious Emissions 1 AugPwr
R\
10 di
o [ b e
10 | 1
SPURIOUS_LINE ABS 002 |
0 T
! |
20 / Y
-40 — I a
Bt — = i
60 dBm + +
CF 782.0 Mz 5005 pts B MHz/ Span 46.0 MHa |
2 Result Summa
758,000 MHz 765,000 MHz 100,000 kHz 759.76374 MHz -48.73 dBm 35.73 db
769,000 MHz 775.000 MHz 6.250 kiz 771.77223 MHz -61.21 dBm 26.21 dB
775,000 MHz 78B.000 MHz 100,000 kHz 787.99351 MHz 27.46 dBm 14.46 dB
788,000 Mz 798,000 Mz 100,000 ktfz 789.20330 MHz 3.75 dBm -26.25 dB
799,000 MHz 805,000 MHz 6.250 kliz 793.961 54 MHz -46.32 dBm -11.32 dB
L (I

TEL : 886-3

-327-3456

FAX . 886-3-328-4978

Page Number

1 A4-17 of 39




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG522653B

FR1 n14 / 10MHz / DFT-s-OFDM / 256QAM

Middle Band Edge / Full RB

Ref Level 3000 d8m  Offset 6.50 d8 Mode Sweep sl
Count 100/100
1 Spurious Emi 1 AvgPwr
Limis Ches
Line _SPURJOUS,
20 dBew T
10 di
' |
10 . 1‘
SPURIOUS_LINE_ABS_002
20 !
| \
30 # T
J N
o N
0 o
60 dBm- ‘
CF 782.0 MHz 5005 pts. 8 MHz/ Span 48.0 MHz
2 Result Summa
758,000 MHz 765,000 MHz 100,000 kHz 766.236 26 MHz -48.45 dBm 35.45 db
769,000 MHz 775.000 MHz 6.250 kiz 77282118 MHz -61.37 dBm -26.37 dB
775,000 MHz 78B.000 MHz 100,000 kHz 787.99351 MHz 31.23 dBm -18.23 dB
788,000 Mz 798,000 MHz 100,000 ktfz 788.77473 MHz 1.69 dBm -2831dB
799,000 MHz 805,000 MHz 6.250 kliz 799.72378 MHz -47.35 dBm -1235 dB
peocy f M

05:00:04 PM  03/21/2025

FR1 n14 / 10MHz / CP OFDM / QPSK / Full RB

Ref Level 3000 dBm  Offset 6.90 B Mode Sweep sat
Count 100/100
1 Spurious Emissions 1 AugPwr
Limit Chee¥ 3
Line _SPURJOUS_LINE_ABS_0d:
20 di +
10 dBimr
. o
| 1
10 T ‘ i
SPURIOUS_LINE_ ABS 0
20 f 1
i 1l
a0 .
W
40 = =
e
—— L Wik
60 dBm + +
CF 762.0 MHz 5005 pts B MHz/ Span 45.0 MHz
2 Result Summa
758,000 MHz 769,000 MHz 100,000 kifz 759.906 53 MHz -48.52 dBm -35.52 dB
769.000 MHz 775.000 MHz £.250 kHz 769.30270 MHz -61.41 dBm -26.41 dB
775,000 MHz 768,000 MHz 100,000 ke 787.98052 MHz 28.56 dBm -15.56 dB
785,000 MHz 799,000 MHz 100,000 kffz 788.52198 MHz 2.89 dBm -27.11dB
795,000 MHz BOB.000 MHz 6.250 kiz 799.660 84 MHz -46.63 dBm -11.63 dB
ey M
09:01:07 M 03/21/2025
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG522653B

Unwanted Emission (MASK)

FR1 n14 /5MHz / DFT-S OFDM / PI/2 BPSK

Lowest Channel

2 Result Summary
SubBlock A

-5.000 MHz
2500 MHz
5,000 Mtz
12.500 Mz

5.000 Mz

Center 750,50 MHz

100,000 kHz
100,000 kHz
100,000 kHz
100,000 khiz

85.451 30 MHz
787.99875 MHz
794.28996 MHz
795.51873 MHz

: [ ||
Ref Level 3000 dBm  Offset 6.5 dB Mode Auto FFT saL RefLevel 30.00d8m  Offset 6,90 dB Mode Auto FFT s6L
Caunt 100/100 Count 100/100
1 Spactrum Emission Mask @ 1R Avghr | 1 Spectrum Emission Mask @ 18m AvgPur
mis Cheed 7 it Chec
)
20 dbem # 20 n
\
10 ; 10 ‘l -
| |
I |
0
il I
10 10 6 t J
] /
i
I .
a0 | \
w |
40 - 20 dbm
50 dBm - 2 b = )
A IPUDNI S TPt iAo e I MU Ty SSEPURIPI
CF 790.5 Wiz 5005 ps 5 Wike/ Span 25.0MHz | CF 7305 Mtz 5 MiHe/ Span 25.0 MiHz

2 Result Summary
TxPower 22.39 dBm RBW 100.000 kHz

Tx Bandwidth 5.000 MHz

Center 79050 MHz

MH 60.99 dBm
-12.71 dBm
-60.15 dBm
-63.07 dBm

100,000 kHz
100.000 kHz
100.000 kHz
100.000 kHz

3 db dB 12,500 Mt
-35.11dB -1011dB oo
8254 dB 5754 dB
-85.46 dB 50.46 dB 12.500 Mz

TxPower 22.16dBm REW 100.000 kHz

Tx Bandwidth 5.000 MHz None

-50.13 dB

785.44381 MHz X .
787.33442 MHz 04 dB 5.04 dB

11.25 dB
45.72 dB

793.001 25 MHz

795.638 61 MHz -59.56 dBm

07:54:02 BN 03/21/2025

07:54:45 PM 03/21/2025

Full RB

Ref Level 3000 d8m  Offset 6.50 d8 Mode Auto FFT saL
Count 100/100
1 Spectrum Emission Mask ® 1Rm AvgPwr
Uit Cheed 7
pe200
20 e
10 —
0 b 1
| i
10 T
a0 -

P e,
e
e

CF790.5 MHx

2 Result Summary
SubBlock A

-12.500 MHz
“5.000 MHz
2,500 Mz
5.000 MHz

-5.000 MHz
2500 MHz
5,000 Mtz
12.500 Mz

5005 pts

Center 750,50 MHz

100,000 kHz
100,000 kHz
100,000 kHz
100,000 khiz

5 Mz/

TxPower 22.75 dBm
Tx Bandwidth 5.000 MHz

85.3389 z
787.99875 MHz
793.00125 MHz
795.63861 MHz

07:55:27 PM 03/21/2025
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